

<b>BURN TEST</b>		<b>DATE:</b> 03.07.2009
Ferdinand Stückerjürgen GmbH & Co. KG • Kunststoffwerk D — 33397 Rietberg-Varensell • Grüner Weg 4		
<b>Fax-No.: 05244— 404-244</b>		<b>E-Mail: <a href="mailto:walter.poeppelbaum@stueckerjuergen.de">walter.poeppelbaum@stueckerjuergen.de</a></b>
<b>Internet: <a href="http://www.stueckerjuergen.de">www.stueckerjuergen.de</a></b>		
<b>SENDER</b>		<b>RECIPIENT</b>
<b>Name:</b> Walter Pöppelbaum	<b>Company:</b>	
<b>Telephone Extension:</b> 05244-404-331	<b>Name:</b>	
<b>Number of Pages (Total):</b> 1	<b>Telephone:</b>	

## Test Report No. 0009

**Article:** Sample Piece 300 x 75 x 1,6 mm  
**Material:** Ultem 9085  
**Lot:** unknown  
**Standard:** JARIFAR 25, App F, part 1 & AITM 2.0002 B  
**Date:** 03.07.09

	Sample No.				Average Result	Aviation Suitability Demands
	1	2	3	4		
<b>Burn Length (mm)</b>	3	3		/	<b>3</b>	203
<b>Post-Burn Time (sec.)</b>		2		1	<b>2,5</b>	15
<b>Drops Post-Burn Time (sec.)</b>	/	/	/	/		5
<b>Drops YES/ NO</b>						

**Remarks:** Meets the JAR7FAR 25 § 25.853 and ABD 0031 requirements.

**Result:** Burn Test successful

Test Date: 03.07.2009

Tester: A. Schwabe

<b>BURN CERTIFICATE</b>		<b>DATE:</b>	03.07.2009
Ferdinand Stükerjürgen GmbH & Co. KG • Kunststoffwerk D — 33397 Rieberg-Varensell • Grüner Weg 4			
<b>Fax No.: 05244.404244</b>		<b>E-Mail: <a href="mailto:walter.poepfelbaum@stuekerjuergen.de">walter.poepfelbaum@stuekerjuergen.de</a></b>	
		<b>Internet: <a href="http://www.stuekerjuergen.de">www.stuekerjuergen.de</a></b>	
<b>SENDER</b>		<b>RECIPIENT</b>	
<b>Name:</b>	Walter Pöppelbaum	<b>Company:</b>	
<b>Telephone Extension:</b>	<b>05244-404- 331</b>	<b>Name:</b>	
<b>Number of Pages (Total):</b>	<b>1</b>	<b>Telephone:</b>	

### Testbericht Nr. 0010

**Article:** Sample Piece 300 x 75 x 3,2 mm  
**Material:** Ultem 9085  
**Lot:** unknown  
**Standard:** JARIFAR 25, App F, part 1 & AITM 2.0002 B  
**Date:** 03.07.09

	Sample No.				Average Result	Aviation Suitability Demands
		2	3			
<b>Burn Length (mm)</b>	3	4			<b>3,5</b>	203
<b>Post-Burn Time (sec.)</b>	2	3			<b>2,5</b>	15
<b>Drops Post-Burn Time (sec.)</b>	/	/	/	/		5
<b>Drops YES/ NO</b>	n	n		n		

**Remarks:** Meets the JAR7FAR 25 § 25.853 and ABD 0031 requirements.

**Result:** Burn Test successful

Test Date: 03.07.2009

Tester: A. Schmalke